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HE S L Chinese
Name of Sample %j—\ Lithium—ion Battery Pack TNL-13S8P-ITR18650-2600 48V 20Ah 960Wh
English

o5 1120020016

Sample No.

EZR-Vi KA D AR 1S BB YRR A 17 B A )

Consignor Tianneng Saft Energy Joint Stock Company

& ¥4 KA IR A AU BEAN AT PR A 7
Manufacturer Tianneng Saft Energy Joint Stock Company

Kol ik A CCFRIBIBME N IRABRAET )

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3

AR CLTaREEmIRN A W AbAET I

3] AE:
%’Jijh—/ﬁ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38. 3
= Bl N
;#”r*‘ 546, WA

ppearance Green Plastics cement shell

e <2, & A

Hop i B 4 2020-02-17 HRALIE B 2020-03-09 ~ 2020-03-30

Accepted Date

Test Date

R R AL ; ISR ; R it AMELER s e s e Fe A SR TAC

A RIAH Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
ZoRrill, RERAT A MAD«%%@%«%LﬁMQuﬂwwwm;ww
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3FRAEZEK . /S A \
b o E= 37 The sample has passed the test items of UNITED N § on the
TRANSPORT OF DANGERQUS GOODS” Manual of Tests an i:rﬁ(‘r 1/Rev. 6
Conclusion Amend. 1 38.3
A2 Y] (Dat
P T 7 AL LB 4 Rechargeable Lithium Battery. /
p
Comment
Fie 4t / B G
Consi 313100
onsignor
Address Post Code
R % N B
Approver: eyt Checker: Compller
RE%

Title:

ST R (Vice chief engineer)
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o | BRMFAR LA | HAEBRIAFELEKT P S
55 . A gE R AR yEd
Name of Test Standard requirement or The .
No. — Claust Kiiriberal Siandard Test Result | Conclusion | Remark
K}\ﬁ“l'l TR Tz i dhsch s Fbs _
1 o RERLR ﬁ;l—ﬂ)fi) ST/SG/AC.10/11/Rev. 6 Amend. 1 38.3 | WMtk 1 2
Altitude s i L See Appendix Gt i
UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.1
A TRl Tz il alasfbs
5 SR iﬂ;;ﬂw;) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 Symgfzj-ig 2 ) s )
BAVE (VA8 BN S 1 S =
Thermal test UN Manual of Tests and Criteria SE GIRSRGLIX P‘c;b‘ed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section )
38.3 Test T.2
A B COCTfa i s ucr i ks
= HEFAEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLFff% 3
Vibration AL Y See Appendix SR £
1bra UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section R
38.3 Test T.3
BAE CCT Rl YnsimeEils Wby
i hik ﬁqﬂ;;ﬂz ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | GLE{zR 4 . o
: Shock I 28 S See Appendix 5] i/
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.4
BAE CCTaliiynsmnr gy oIy
; N ¢ g;flﬂ}z ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 Sy"i.gﬁf gndix o ;
e < b A B 5
External short UN Manual of Tests and Criteria 5 Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend. I Section o
38.3 Test 1.5
AR CGCTaB iz ittt by
HEFAMY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLFf3 6
6 Btk WHT. 6 i G
Tmpact S L See Appendix (&) i
mpac UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section )
38.3 Test T.6
WAN (X TR TAERMLLE Wi
ﬁ fi}, u:_-}:-ﬂ)}» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 LM 7
7 bve 3‘[;:1 BT 7 - See Appendix Ak /
vercharge UN Manual of Tests and Criteria Passad
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.7
AT (OCT RSP mIs ReAE: |
o gﬁﬁi‘])ﬂ!ﬂ ﬁy_{;?}g}; ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 Sy%gﬁi‘z (i;ndix . ﬁ)fﬁ y
Forced dlscharge UN Manual of Tests and Criteria he Pe{sscd
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
o IR A A BB 1 21°C~22°C ; SRERGAE - /%
o — Ambient temperature:21°C—22°C:Ambient humidity:/%
Condition
#on A )
. Test Item
o AL N : ey
(54 = A
Subcontracted Test SOERE | BF / R % /
Condition Subcontracted | Name Post Code
Laboratory Mk / 0,75 /
Address Tel
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i | BRRA LA |
No. Name of Test [tems Altitude simulation
o g, il
> S 92 B f e 1355 )—f— A o .
Y5 Sample Status R T3, JE Vit A FF3& 9, & | Mass Loss | Residual | T
Sample Mass ocv Mass ocv OCV  |Other
No. /g N /8 % 1% 1% Event
001 | joeirce®fil o | 7459.5 | 53.67 | 7459.0 | 53.66 0.01 99.98 | o
002 | oAl | 74735 | 53.27 | 7473.5 | 53.26 0. 00 99.98 | o
003 | joqerefil | 7458.5 | 53.36 | 7458.0 | 53.35 0.01 99.98 | ©
004 | ool | 74305 | 53.46 | 7430.5 | 53.45 0. 00 99.98 | ©
005 | gpercporit®® | 7448.5 | 53.51 | 7448.5 | 53.50 0. 00 99.98 | o
006 | Ot | 74740 | 53.57 | 7474.0 | 53.56 0. 00 99.98 | ©
007 | pefOtimlt | 7429.5 | 53.47 | 7429.5 | 53.46 0. 00 99.98 | o
N A2
008 | peenio®it | 75125 | 53.48 | 75125 | 53.47 0. 00 99.98 | o

SR 4 JThis space intentionally
. Gy left blank

Hid: LR V-IRA DMK R4 PR K -k, LRA. AR, RHE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B% . BRRE £AR | AR
No. Name of Test Items Thermal test
s YN )
Mo | Haws [ BR beloe RBE A | g i x| Hlgenm S
%5 Sample Status RE | FF¥ELE RZ Fr# %, /& | Mass Loss| Residual | 3
Sample Mass ocv Mass ocVv OCV |Other
No. /g A% /g AY% /% /% Event
1CYCHE4s 7 v — 5 _ .
001 | joyorairm o | 7459.0 | 53.66 | 7461.0 | 53.30 0. 00 99.33 | o
LCYCSEA 7 ‘
002 1CYC Fully charged 7473.5 53.26 7475.0 52.98 0. 00 99. 47 0
1CYCHEA 78
003 | jeyepiili® o | 7458.0 | 53.35 | 7460.5 | 53.06 0. 00 99.46 | o©
1CYCIEA 7 . s
004 | oo 4 | 7430.5 | 53.480 | 7482.5 | 53.16 0. 00 99.46 | ©
25CYCHEA T HL i
005 | syl | 7448.5 | 53.50 | 7452.0 | 53.18 0. 00 99.40 | o
y 25CYCIEA O HL ’
006 | sscvompyoes | 7474.0 | 53.56 | 7476.0 | 53.23 0. 00 99.38 | o©
25CYCSEA T, s ;
007 | pscuo morty omroa | 7429.5 | 53.46 | 74315 | 53.16 0. 00 99.44 | o
008 25CYCTE R AR 7512.5 53.47 | 7513.5 | 53.14 0. 00 99.38 | o

25CYC Fully charged

AT

This space intentionally

left blank

Hix: Lk V-BA DK R-2R% PR K -k, LBA. LMK, LA, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i 3 WRIA R L4 | )
No. Name of Test Items Vibration
X IGAT { B 2 lo
*:f‘:?n *#“%391,%} 'I«Ar% A] Before ﬁk‘%)é After }}ﬁ:f#ﬂk ﬁﬁu’%%& —}j:-{{'i'a
Sy Sample Status RE Rl RE JF#&-d, /& | Mass Loss | Residual | 3
Sample Mass oCcv Mass oCcVv OCV Other
No. , /g IV /g vV /% /% Event
1CYCTE AR A q ¢ s .
001 | jeciCr®l o | 74610 | 53.30 | 7460.0 | 53.28 0.01 99. 96 0
002 | joeorom®A o | 74750 | 52,98 | 7474.5 | 5296 0.01 99. 96 0
003 | il | 7460.5 | 53.06 | 7460.0 | 53.04 0. 01 99. 96 0
004 | jgecomerd | 74325 | 53.187| 74980 | 53.14 0.01 99. 96 0
005 | ,elceresn | 7452.0 | 53.18 | 74515 | 53.16 0.01 99. 96 0
006 | jprona®® | 7476, QulesdEE DOSISSNATE S Mili03. 20 0.01 99. 94 0
007 | jpondlCERd A | 53816 | 743100 | HOGE 0.01 99. 94 0
008 | ,eGeersih | 7513.5 | 53.14 | 7513.0 | 53.13 0. 01 99. 98 0
\} 1 ¢ ¢{This space intentionall
J\ FEEE o lceft,mblpankmna !
Hid: Lk V-RA DR R-2RE PRk 0-RME. RRA. LMK, R AKX,
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5 . MR B 4 A Wit
No. Name of Test Items Shock
RIE AT Befor KB G Aft 2
B | HaRrs i Before O Aler | g gank |HARE | S
B Sasmils St;us % | A%wE| BT JF#&-d, )& | Mass Loss | Residual | 3
Sample ’ Mass ocv Mass oCcVv ocVv Other
No. /g AY /g Y 1% 1% Event
001 | joyrore®®l | 7460.0 | 53.28 | 7459.5 | 53.28 0. 01 100.00 | ©
002 | joeroet it | ratas | 52,96 | 7474.0 | 52.96 0. 01 100.00 | o
003 | ot | 74600 | 53.04 | 7459.5 | 53.04 0. 01 100.00 | O
004 | jeeroeim® | 7a32.0 | 5314 | 743L5 | 53.14 0. 01 100.00 | ©
005 | peencrr®®l | 74515 | 53.16 | 74515 | 53.16 0. 00 100.00 | ©
006 | ssorrerrt | 74755 | 53.20 | 7476.0 | 53.20 0. 00 100.00 | o
007 | pompent @il o | 5@z | 74308 | 5319 0.00 100.00 | ©
008 | peenCeoe®im | 7513.0 | 53.13 | 7513.0 | 53.13 0. 00 100.00 | o
b R sy This spalcoe“i Ittlc;ltkionally

&ix: LR V-IRA DMK R-aEL F-R X 0-Rik. RRA. LMK, LG ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F5 . RRIF B 4 # ST -

No. Name of Test liems External short circuit
Ha%E BBk A SR R EPER Y
Sample No. Sample Status hthmmﬁgkmmmmm Other Event

001 1CY(1?CI¥S];?§}(€E$ged 56. 0 Y

o0e 1CYéCzﬁﬁ?fﬁ$gcd 56. 7 B

003 lCYécgﬁ?ﬁjfzggiged 56. 6 0

007 1cvécgﬁﬁf?}ﬁligad 7 €

Uls ZSC%{gCgﬁﬁfﬁ;{iged e -

gup ZSCszfgcggﬁfz?j;ged adl B

007 25C3?C¥51{§fﬁfrged A3 o

008 ZcicE g 55. 7 0

25CYC Fully charged

e s This space intentionally left
PAUF2 A Pace

&ix: DM R-AREL F-R K O-RMHR. RAK. R,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% ; i e
No. Name of Test Items Impact
Hah s Bk A R B HAE
Sample No. Sample Status Max. Extem/e:lCTemp RrauaR Other Event
003 ICY1CC Ysco%soc%a?fity 107.6 0
010 1cé§§%£%ﬁ§§ity 21.5 0
011 ICYICCYSCO%S Oggfarcfx ty 108. 2 0
- =
012 lCYlCLYSCO%SO(‘,‘%a’gz;Tity 42.2 0
~ =
013 1CY1(:LY5%%50c%a$fity 24.4 0
014 zsczfccyscof Ogigra:i— ity 100. 2 0
—
015 s564c 5% Captlll 21.4 0
g B
016 25c%{50CY5C0%5 Oc%a?i ty 2.7 0
I
017 25(:2Y5cCY5C09;5 Oéiiifi ty 48.3 0
018 25cZY5cCY5C(J%5 Oc%a?a:f ity 49.4 0
UT/I‘ £ This space ir;)tlzrgtkionally left,

FiE: D-IR F—2 K 0-Rfk. RAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 7 MR B 4 AR UGN

No. Name of Test Items Overcharge
b5 (R RIS HAHRE
Sample No. Sample Status Other Event

019 101C Tty aharged -

020 101C Tty ehared 0

021 ICYéCESﬁ_\;ﬁzE;%gcd 0

022 1CYéC}YTEﬁf§;grged o

023 ZSCSZKETCI\;Sﬁfﬁiged 0

o2 25CYC Tty oharged 0

025 ZSC%C}{"Sﬁ;’tﬁiged -

026 25CYCTEA AL o

25CYC Fully charged

LJF%EH This space intentionally left blank

#iE: DRk F-R K 0-RMR, A K,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B% 8 R B 4 AR s e
No. Name of Test Items Forced discharge
e R R I
Sample No. Sample Status Other Event
027 P liﬁ?iié(cfarged 0
028 1CYC lf\?]ﬁ?;zﬁ;ibfcfargcd O
029 1cYC IIELYl(ﬁé?;fclEarged 0
030 1cYC 1;31C1?§ib§cfarged Y
031 1CYC lFCqu(:l%?d%iﬁ;:(cf‘arged 0
032 1cYC }Fuylclj?%i?cfarged 0
033 1CYC lFCquclj?E%iﬁzlcE}?arged 0
034 1CYC IF?ICI?%iﬁfc?arged 0
035 e ljjli?iféicfarged 0
036 1CYC lf“ca{lcl?fiihibfc[}irged 0
037 25CYC2 SFgJchl;;ﬁé:iﬁfclfarged 0
038 25(:YC,25}«53(1C1%%1)§cfarged 0
039 SRS P 1C1§j¥§iﬁfc?arged 0
e
040 25CYC25I?(3{ 1017; Ig-iffcf‘arged 0
041 25CY02 SF%CSE{;iﬁfcfarged 0
042 25CYC2 5I§ﬁcliﬁ%if§(cfarged 0
043 25CYLEZ BICJ lcliﬁ /(Ii\lhf cr}?argod O
044 25(,‘YC2 lal(;?,lclj;h iiﬁibi(c[#a rged Y
045 25CYC2 5I‘CquL];j {cl;fi(c[#ar ged O
046 2SCYCZ5[«‘CquC§ fiifc‘garged 0

HiE: DR F-R2 KO-k, LA K,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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